
Citation: Kaskote, E.; Basitere, M.;

Mshayisa, V.V.; Sheldon, M.S.

Systematic Review of Poultry

Slaughterhouse Wastewater

Treatment: Unveiling the Potential of

Nanobubble Technology. Water 2024,

16, 1933. https://doi.org/10.3390/

w16131933

Academic Editors: Anastasios

Zouboulis and Peter Lammers

Received: 12 March 2024

Revised: 21 June 2024

Accepted: 25 June 2024

Published: 8 July 2024

Copyright: © 2024 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/

4.0/).

water

Review

Systematic Review of Poultry Slaughterhouse Wastewater
[...]
the MB system exhibited a faster decolorization rate, with a 20% higher removal efficiency
of COD compared to the bubble contactor. Additionally, the MB system achieved very
high ozone utilization, as evidenced by a significantly lower concentration of off-gas ozone
compared to the bubble contactor. When comparing the time required for 80% removal of
color, the ozone MB system demonstrated a shorter duration of 140 min compared to the
conventional bubbles, which took 280 min.

From previous research, it is evident that ozone MNBs prove highly effective in
pollutant reduction, disinfection, and enhancing biodegradability in wastewater treatment.
The reduction in bubble size contributes to an improved treatment process by allowing
for higher ozone inlet concentrations and better ozone utilization. However, the optimal
ozonation rate is contingent on various factors, including process conditions, the nature of
pollutants, and the source of wastewater.

3.5. Degradation Mechanism of Pollutants by Nanobubbles

The primary mechanism for removing pollutants from wastewater by the NB-based
AOP involves the generation of reactive oxygen species (ROS), such as hydroxyl radicals
(OH-) and superoxide radicals (O2

−). These ROS are generated at the NB–water interface.
When NBs collapse, they release significant energy that leads to the formation of ROS [72].
The ROS attack the pollutants, leading to their degradation. Hydroxyl radicals are identified
as the most effective ROS in this process. The mechanisms of degradation involve the
adsorption of pollutants onto the NB surface, followed by their oxidation through the
ROS. This process is facilitated by the collapse of NBs, which generates localized high
temperatures and pressures, enhancing the formation of ROS [72,73].

Since NBs produce OH- radicals and generate shear stress, enabling them to degrade
pollutants and sterilize bacteria, NB technology can be used to remove organic pollutants
and microorganisms from PSW. In PSW treatment processes, NBs can be used in flotation



Water 2024, 16, 1933 13 of 24

to eliminate SS due to their strong adsorption capability, in biological and aerobic treatment
to enhance DO levels and biological activity because of their high mass transfer efficiency,
and in AOPs to degrade organic pollutants.

3.6. Factors Affecting Pollutant Removal by Nanobubbles

The efficiency of pollutant removal by NBs can be influenced by a range of factors.
These include the pH level, the temperature, the initial concentration of pollutants, as well
as the salinity and ions in PSW. Each of these variables can significantly impact the overall
removal efficiency [74].

(1) Effect of pH: The degradation of organic pollutants by NBs is influenced by pH
levels. Research indicates that acidic conditions enhance the degradation of certain
pollutants by NBs, while other studies suggest that an alkaline environment is more
effective for different pollutants [73]. For example, NBs best degrade methyl orange,
phenol, and rhodamine B under acidic conditions [75]. Conversely, pollutants such as
alachlor, benzothiophene, and diethyl phthalate are more effectively degraded by NBs
in alkaline conditions [75,76]. This variation is due to the impact of pH on the free
radicals produced by NBs and the physical and chemical properties of the pollutants
themselves [72]. Thus, the degradation of organic pollutants by NBs involves the dual
influence of these factors, which should be comprehensively considered.
The pH of PSW can fluctuate, potentially impacting the effectiveness of AOPs. The
quality and pH of PSW are affected by the quality of water used during slaughtering,
the type of operation during wastewater collection, the sampling methods used by
the individuals involved, and the specific cleaning and sanitizing procedures of the
abattoir [5,77]. The pH of PSW was reported to vary between 4.9 and 8.1 with a mean
of 6.5 [73,78]. To evaluate how pH influences the degradation process, a study needs
to be conducted with NBs across various pH levels.

(2) Effect of temperature: Temperature also plays a significant role in the genera-
tion of ROS species by NBs and conversely affects the degradation of pollutants.
Yu et al. [76] found that in an alkaline NB solution, the concentration of ROS
species initially increased and then decreased as the temperature rose, display-
ing a parabolic trend with a peak concentration at 65 ◦C. This phenomenon was
attributed to the combined effects of temperature on oxygen reactivity, diffusion
coefficient, and DO concentration, where ROS levels followed the same trend. In
another study, Wang et al. [73] investigated the impact of temperature on the degra-
dation of rhodamine B (RhB) using cavitation-induced and rotating jets. Their
findings showed that the degradation efficiency of rhodamine B improved as the
temperature increased from 20 ◦C to 40 ◦C, but decreased when the temperature
rose further from 40 ◦C to 60 ◦C.
These findings demonstrate that temperature has a dual effect on pollutant removal
efficiency by NBs. As the equilibrium vapor pressure increases with temperature, the
formation of NBs is promoted, which aids in the generation of OH− and the degrada-
tion of organic matter. However, excessively high temperatures cause water vapor to
fill the cavitation bubbles, reducing bubble collapse, which hinders the generation of
·OH and the degradation of organic matter [73].

(3) Effect of initial concentrations of pollutants: Ahmadi et al. [79] assessed the impact
of different initial COD concentrations (400.0, 600.0, and 800.0 mg L−1) on removal
efficiency in the NB aeration system. They found that the removal efficiency decreased
as the pollutants’ concentrations (i.e., COD) increased. This decline was attributed
to a shortage of DO in the wastewater, which is essential for the oxidation process.
Enhancing the oxygen content in the wastewater is crucial. Factors such as the bacterial
growth curve, the existing phase, and the sludge volume index (SVI) are highly
influential. Similarly, Wang et al. [73] investigated the effect of initial concentrations of
RhB (0.1, 1, and 10 mg/L) on their removal efficiency by NBs. The results showed that
at a high initial concentration of RhB, the degradation of intermediates (by-products)



Water 2024, 16, 1933 14 of 24

may compete for the consumption of ROS with the parent RhB compound, leading to
a slower reaction rate.

(4) Effect of salinity and other ions: Various constituents in PSW, such as ions, salinity,
hardness, and alkalinity, can pose significant challenges for ROS-based AOPs in
degrading organic pollutants from wastewater [79]. Some studies have highlighted
the impact of foreign ions on the stability of nanobubbles [80]. However, Wang
examined the removal efficiency of RhB in the presence of 300 mg/L of background
ions, including Ca2+, Mg2+, HCO3

−, and Cl−. Their findings showed that oxygen
nanobubbles can achieve a removal efficiency of RhB exceeding 92%, even in the
presence of the background ions. They concluded that the background ions have a
negligible impact on degradation by oxygen nanobubbles.

4. Conventional Treatment of Poultry Slaughterhouse Wastewater

The choice of technology relies on the characteristics of the wastewater, the existing
technology options, and adherence to regulations governing the discharge of wastewater
and industrial effluents. Conventional treatment for PSW consists of preliminary, pri-
mary, and secondary treatments. After preliminary treatment, several combined treatment
approaches are possible, with the most prevalent combination being physicochemical
treatment as the primary method, followed by biological treatment as the secondary step.

Anaerobic treatment is commonly employed due to its effectiveness in treating wastew-
ater with elevated organic concentrations. However, achieving complete degradation of
organic matter in PSW is not attainable with anaerobic treatment alone. Consequently,
it is recommended to not use either anaerobic or aerobic processes as the sole treatment
method. Combining anaerobic and aerobic processes is proposed as a strategy to mini-
mize the overall cost compared to relying solely on aerobic processes, which incur high
expenses for aeration and sludge disposal due to elevated chemical oxygen demand (COD)
levels [77,81].

4.1. Preliminary Treatment

The purpose of preliminary treatment is to remove suspended solids and Fats, Oils,
and Grease (FOG) from PSW, protecting wastewater equipment from fouling, clogging,
and jamming. In the NB treatment of PSW, it is essential to eliminate suspended solids
from the wastewater to avoid damage to the NB generator. Furthermore, proper sizing of
the screening equipment is crucial to prevent frequent clogging and blockages of the sieve,
which would otherwise necessitate extensive manual efforts for screen cleaning.

The most common unit operations for preliminary treatment include screeners, sieves,
and strainers. Therefore, large solids with a 10–30 mm diameter are retained while the
wastewater passes through. Other preliminary treatment methods include homogenization,
equalization, and flotation, among other systems such as catch basins and settlers [78,82].

Mesh screening, being the most common, has been proven effective. In the study
conducted by Rusten et al. [83], pilot-scale mesh rotating belt sieves (RBSs) demonstrated
over 40% removal of total suspended solids (TSSs) and 30% removal of chemical oxygen
demand (COD) using a 350-micron belt at high sieve rates up to 160 m3/m2 h.

4.2. Primary Treatment

After preliminary treatment, it is essential to subject the effluent to additional treat-
ments to eliminate pollutants, including organic compounds and nutrients, which may
not have been effectively removed during the preliminary treatment. An effective primary
wastewater treatment method is Dissolved Air Flotation (DAF), which proves practical for
reducing FOG, total suspended solids (TSSs), and biochemical oxygen demand (BOD) [84].
Table 5 below outlines the advantages and disadvantages of the most used physicochemical
treatment methods.



Water 2024, 16, 1933 15 of 24

Table 5. Primary wastewater treatment methods.

Treatment Method Description Advantages Disadvantages References

DAF
Introduction of air to facilitate

the separation of FOG and solid
materials from wastewater.

75% removal for FOG,
BOD, and TSSs.

High operational and
maintenance costs. [82,85]

Chemical Coagula-
tion/flocculation

Addition of chemicals to induce
particle aggregation for

easier removal.

Effective in treating
colloidal and
fine particles.

Chemical cost and
sludge generation. [86]

Equalization tanks

Balancing and smoothing flow
variations and pollutant

concentrations before entering
treatment processes.

Reduces shock loads to
downstream processes.

Requires additional
space and monitoring. [87]

Primary filtration
Physical filtration of suspended
solids using barriers like sand

or cloth.

Effective for fine
particle removal.

Regular maintenance
and clogging issues. [88]

4.3. Secondary Treatment

Preliminary and primary treatments usually do not achieve complete treatment of
PSW to the satisfaction levels specified by regulations. Therefore, secondary treatment is
introduced to remove the remaining soluble organic compounds left after primary treat-
ment. In the treatment of PSW, biological treatment serves as a secondary step to decrease
the concentration of BOD and other soluble compounds after primary treatment [82]. In
contrast to primary treatment, biological treatment utilizes microorganisms to eliminate
organic substances from wastewater. Various technologies fall under biological processes,
which can be broadly categorized into anaerobic and aerobic treatment methods [1,77,89].
The following section explores both aerobic and anaerobic treatment methods, along with
the prospective utilization of NBs in these processes.

4.3.1. Anaerobic Treatment

Anaerobic digestion (AD) is a biological process that occurs in the absence of oxygen,
whereby microorganisms break down organic matter, resulting in the production of carbon
dioxide (CO2) and methane (CH4). AD comprises hydrolysis, acidogenesis, acetogenesis,
and methanogenesis stages, where a diverse array of microorganisms, including bacteria
and archaea, facilitate the decomposition of complex organic compounds in the absence
of oxygen. The degradation process is highly dependent on the activity rates of various
bacteria [90]. Within anaerobic treatment, organic compounds undergo breakdown into
methane, water, and carbon dioxide through the actions of anaerobic bacteria in an oxygen-
deprived environment.

The up-flow anaerobic sludge blanket (UASB) reactor is the most common anaerobic
digester for the treatment of PSW. In studies conducted by Musa et al. [91] at various
organic loading rates (OLRs), the UASB reactor exhibited effective COD removal, achieving
90% removal at an OLR of 0.4 g/L/d. The removal percentages were sustained at 70%,
65%, and below 50% for OLRs of 3, 10, and 15 g/L/d, respectively.

In a different approach, Loganath and Mazumder [92] employed a hybrid UASB
with polypropylene media as surfaces for attached growth, resulting in enhanced removal
efficiency for total organic carbon (TOC) and total suspended solids (TSSs). The hybrid
UASB achieved remarkable removal rates, with 95% efficiency for TOC at a loading rate
of 7 kg TOC/m3·d and a hydraulic retention time (HRT) of 10 h. Furthermore, removal
efficiencies for TOC and TSSs were as high as 96% and 98%, respectively.

Afridi et al. [93] used the UASB to investigate fundamental mass transfer character-
istics of anaerobic granules by means of microscopic imaging and analytical monitoring.
The study emphasized the importance of granule size selection for optimal reactor perfor-
mance and biogas production. They found that larger granules and higher organic loading



Water 2024, 16, 1933 16 of 24

enhance mass transfer and biogas production. Furthermore, biogas production rates for
1.75 mm granules increased with higher initial COD concentrations.

Other commonly used anaerobic digesters include anaerobic filters and the anaerobic
baffled reactor (ABR), expanded granular sludge bed (EGSB), sequencing batch reactor
(SBR), downflow expanded granular bed reactor (DEGBR), and static granular bed reactor
(SGBR). Table 6 summarizes the significant results, advantages, and disadvantages of
different anaerobic digesters treating PSW.

Table 6. Achievement of common anaerobic digesters.

Anaerobic Digester Achievement Advantages Disadvantages References

DEGBR and SGBR

Attained a 95% reduction
in BOD5, COD, and FOG

on days of optimal
performance for

both reactors.

The DEGBR
consistently exhibited

more substantial biogas
production compared

to the SGBR.

The SGBR required over
50 days to achieve a 95%
removal of FOG, while

the DEGBR accomplished
this in 14 days.

[94]

UASB

Approximately 90% COD
removal was achieved at
an organic loading rate

(OLR) of 0.4 g/L/d,
resulting in a biogas
production of 5 L/d.

VFA concentration
remained low, and HRT

of 1 day proved
effective in removing

more than 70% of COD.

COD removal decreased
to less than 50% with an
increase in the loading

rate to 15 g/L/d.

[91]

SGBR is integrated with a
single-stage nitrification–

denitrification (SND)
bioreactor and an

ultrafiltration membrane

Average removal
efficiencies of 91% for

COD, 51% for
orthophosphate, 97% for
TSSs, and 52% for TDS

were attained over a
52-day period.

ufMMs operated in the
dead-end filtration

mode demonstrated an
additional reduction of
65% for COD and 54%
for TSSs on average.

The final effluent did not
meet the standards for

industrial wastewater for
PO4

3− and NH4
+-N.

[95]

EGSB coupled with a
membrane bioreactor

(MBR)

Overall system efficiency
exceeded 97% for TSSs
and COD removal and

97.5% removal efficiency
for FOG.

The EGSB’s
performance was not

affected by varied
organic loading rates
(OLRs), emphasizing
its robustness under
different conditions.

FOG removal fluctuated
and did not show a

consistent improvement
[96]

Currently, the application of NBs with AD is being explored by researchers in wastew-
ater [97–101]. Recent studies have demonstrated the creation of NB-infused waters with
various gases, serving as additives in AD batch systems. The unique characteristics of
NBs, such as enhanced gas solubility and the promotion of electrostatic interactions, can
influence the physicochemical properties of liquids [24].

The presence of NBs has shown the potential to improve substrate digestibility by
generating reactive oxygen species (ROS), thereby facilitating the oxidation of organic
materials [102]. Moreover, NBs, particularly those containing air and oxygen, can induce
microaerobic conditions, improving the performance of the AD process by enhancing
facultative bacterial activity and the methanogenesis stage [103,104].

In a study conducted by Hou et al. [97], the impact of NBs with nitrogen and NBs
with air on a two-stage anaerobic digestion (AD) of food waste was investigated. In the
initial stage, both nitrogen NBs and air NBs resulted in greater hydrogen production,
demonstrating increases of around 23.7% and 39.9%, respectively, compared to deionized
water. In the subsequent stage, nitrogen NBs and air NBs contributed to increased methane
production by 15.2% and 24.7%, respectively, compared to deionized water.



Water 2024, 16, 1933 17 of 24

4.3.2. Aerobic Treatment

Aerobic digestion utilizes oxygen to decompose organic substances and pollutants,
converting them into less environmentally harmful compounds such as methane, carbon
dioxide, and water. The oxygen requirements, as well as the duration of this treatment, are
influenced by the organic content of PSW. Typically, aerobic digestion is implemented as
the final step for nutrient removal when combined with anaerobic treatments for sludge
purification. Advantages of aerobic treatment include low odor generation, rapid biological
growth, and adaptability to changes in temperature and loading rates without requiring
elevated operation temperatures [105].

Instead of relying solely on an aerobic process, research has explored the integration of
aerobic and anaerobic methods for wastewater treatment. Svierzoski et al. [106] investigated
the treatment of wastewater derived from cattle slaughterhouses in the northern region
of Brazil (state of Rondônia). They used a two-stage anoxic–aerobic biological system
followed by UV-C disinfection to improve nitrogen and organic matter removal. Through
the addition of external COD in the form of ethanol, they achieved a maximum total
nitrogen removal of 90% with a load of 0.28 kg·N/m3/d.

Palomares-Rodríguez et al. [107] provided economic and energy-related justification
for combining aerobic and anaerobic treatment. Their proposal demonstrated a 76% reduc-
tion in energy requirements and a 30% decrease in environmental impact.

While aerobic processes prove efficient in breaking down organic pollutants in wastew-
ater, the major drawback remains the excessive production and disposal of sludge. How-
ever, using NBs provides an alternative by reducing sludge production and improving
oxygen transfer efficiency in aerobic systems. This is achieved by increasing the count of
active bacteria within the floc mass, resulting in faster and more intense breakdown of
organic compounds compared to aeration with fine bubbles.

5. Nanobubble Application Prospect for PSW Treatment

NBs have demonstrated promising outcomes in various wastewater applications
such as flotation, aeration/oxidation, membrane processes, and ozone oxidation en-
hancement. However, no attention has been given to the application of small-sized
bubbles in slaughterhouse wastewater treatment. There is a need for further exploration
in this area to integrate NBs into PSW treatment methods. This approach has the po-